Conlract No. HYU“ DF“
MILL TEST CERTIFICATE STEEL
Customrer DUFERCO
(5363, Donghaean-ro, Nam-gu,
LG Ho ) Haad Office Pohang, 780-707, §. Korea
P/O No. 32201411C32P o Vg : l\ Certificate No. 1H20141104569 — 1
Commodity H-BEAM we ] Vi s | Class Cert. No.
= ASTM A672 GB0/AG92/ il il
Specification AT # .| Date of Issue g
_Lcsh 350W Lo e - s 2014-11-19
- Chémical Composition (%) Teislle Test Impact Test (V-notch)
Dinenslons Pieces e i s Vo TH e T o A Remarks )
& Length Heat No. Welohts C|sl ]Mn d R,:_ S; ‘Nl | v Nb | Sn [ce(V Strength Yietd inn,l E_lb’ngatiqp(?) ;‘:lllg AVG | 1 2 3 |[Impact Specimen Size)
(ko) X100 7 TTx100 Nfrm? ; () C
30X10-1/2X89 1 3 57
40.00 FT BE3202 1,708 17| 19103 672| |
OXT10-1/2X99 1 P
40.00 FT pES298 1,708] 19 15703
30X10-1/2X89 1 § R
3E5140 1.708] 17 14 FO?
17| ?
BE6307 30,532 18] 17] ‘[___(]i
) g
I3E6309 7.184 17| 18 10'1
2 i
3E5139 4,788 1§ 171107
pl
BE6304 g.576] 17| 171109
30X10-1/2X132 17
40.00 FT 3E6305 2g,728] 18 16101
30X10-1/2X108 10)
40,00 ET 3E6306 19,590 16| 18103
52}
SUB TOTAL 105, 786] S 11 ‘
(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15) (2) Gauge length ;. 200 mm - {3) Yield Ratio = YP/TS
Conditions of supply : As Roiled
/) !,/ -0" Aﬁ WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ) !
ABOVE SPECIFICATION AND ALSQO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER | h
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Contract No.
e MILL TEST CERTIFICATE STEEL
DUFERCO
6363, Donghaean-ro, Nam-gu
7 ;
L/CNo 5 Head Ofiice Pohang,790~-707, S. Korea
P/O No. M . foeione Ko, IH20141104569 - 2
Commodity H-BEAM o ) “=.._| Class Cett. No.
Specification ég;hggosvz? Gb0/A992/ " 4 : ‘[5'319 of Issue 2014-11-19
i - Chémieal Gomnposition (%) ‘Tensile Test™ Impact Test (v-notch)
Di . eces p T - o B Remarks
Hiplirk Heat No. ildins C | Si |Mn|/Pe*s %I’ hé? ‘3' Nb | Sn [cetd STlfe”‘fgfh vield pblrj;fg:on},auqnm Yieid | AVG ] 1 2 3 [impact Specimen Size)
faox (k) %100 ¢ %100 N/mmZ "7 % () C
30X10-1/2X108 £ T 661 304, - 2568 0.72
40.00 £T BE6307 5,87 15’ Wi 441 e63 40d! 25'§ 0,72}
TOTAL oy : ' ¥

i e

(Note) (1} Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15)

Conditions ot supply « As Rolled

(2) Gauge !englh:'ZOQ‘ m. -

(3) Yield Ratio = YP/TS
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General Manager of Q.A Team

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
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